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ROTARY HAMMER spare parts list

No. Part Name QTY No. Part Name QTY
1 [D19 Roundwire snap rings for shaft 1 48 |Framework oil seal ¢19*928*4.5 2
2 |[Spacing ring 1 49 |Rang ring of 3 gear 1
3 |Slide bushing 1 50 [6002 Deep groove ball bearing 1
4 [Slide bushing spring ©27.5*92*51.5 1 51 [Washer ¢14.5*919.5*0.5 1
5 |DA47 Circlips for holes-type A 3 52 [Friction plate washer 2
6 |Framework oil seal ¢30*@p47*5 1 53 |Friction plate 2
7 |Qil seal rang ring 1 54 |[Clutch gear (2 gear) 1
8 |D30 Circlips for shaft-type A 1 55 |Disc spring 16 1
9 |Side Handle Hoop 1 56 [Nut 1
10 |D30 Roundwire snap rings for shaft 2 57 |Deep groove ball bearing 627 1
11 |Deep groove ball bearing 61906 2 58 |Deep groove ball bearing 6202 1
12 |0 Ring ¢©20.8*2.1 2 59 |D35 Circlips for holes-type A 1
13 [S¢7 Steel ball 7 60 [Crank shaft range ring 1
14 |S@6 Steel ball 3 61 |Flat key 4*4*12 1
15 |Rotary sleeve 1 62 |Crank shaft gear (1 gear) 1
16 |O Ring ¢11*¢1.9 2 63 1688 Qil Retaining Bearing 1
17 |Shock sub 1 64 |Sealing paper washer of middle cover 1
18 |Cylinder 1 65 |Middle cover 1
19 [Flat key 3*3*18 2 66 |[Qil seal bushing @10*¢@15*6 1

20 [Screw 5*30 4 67 [Framework oil seal @15*922*5 1

21 |Front housing 1 68 |Deep groove ball bearing 6000 1

22 [Washer ¢30.5*¢@41*2 1 69 |Armature 1

23 [Clutch spring ¢36.6*3.4*81 1 70 |Deep groove ball bearing 608 1

24 |Cylinder liner bevel gear (gear 4) 1 71 [Wind ring 1

25 |Rammer 1 72 |Screw ST4.2*60 2

26 [O Ring 919*¢p3 1 73 |Field Call 1

27 |O Ring @19*¢3.1 1 74 |Housing 1

28 |Piston 1 75 [Screw M5*48 4

29 [Piston Pin 6*24.5 1 76 _|Carbon brush 2

30 |Connecting rod 1 77 |Brush holder 2

31 |Neeble bearing HK0810 1 78 |Flat spiral spring 2

32 |Sealing paper washer of front housing 1 79 [Screw ST2.9*10 8

33 |Reducer box 1 80 |Back cover 1

34 |Screw M4*14 4 81 |Screw ST4.2*16 8

35 |Decorative cover 1 82 |Screw M6*50 1

36 |O Ring ¢@38*¢3.1 1 83 |Screw M6*40 1

37 |Crank Shaft 1 84 |Right handle 1

38 |D12 Circlips for shaft-type A 2 85 [Switch 1

39 [Washer 912.1*¢16*0.5 1 86 |[Left Handle 1

40 |O Ring ¢15*¢3.3 1 87 |M6 Nut 2

41 [O Ring 99*@1.5 1 88 |[Cord Clamp 1

42 |Toggle button base 1 89 |Sheath 1

43 |Toggle button 1 90 |Cable plug 1

44 |Spring 3.5*¢0.5*20.5 1 91 |Work carrier 1

45 |[Toggle button slider 1 92 |[Square head bolt M8*50 1

46  [Screw M4*10 3 93 |Support 1

47 [Bevel Gear Shaft (gear 3) 1 94 |Side handle 1




